
A 

MAJOR 

PROJECT REPORT 

 

ON 

GREENHOUSE GAS EMISSIONS INVENTORY OF WASTEWATER TREATMENT 

PLANTS OF DELHI/NCR 

 

SUBMITTED IN THE PARTIAL FULFILLMENT OF THE REQUIREMENT FOR THE 

AWARD OF DEGREE OF 

MASTER OF TECHNOLOGY 

(ENVIRONMENTAL ENGINEERING) 

 

SUBMITTED BY: 

DIKSHA GUPTA 

ROLL NO. 03/ENV/2K10 

 

Under the esteemed Guidance of, 

Dr. S.K. Singh 

Professor & Head 

& 

Mrs.Lovleen Gupta 

Assistant Professor 

 

 

 

 

 

 

 

DEPARTMENT OF ENVIRONMENTAL ENGINEERING 

DELHI TECHNOLOGICAL UNIVERSITY 

BAWANA ROAD, DELHI-110042 

2012 



CERTIFICATE 

 

It is certified that the work presented in this report entitled “GREENHOUSE GAS 

EMISSION INVENTORY OF WASTEWATER TREATMENT PLANTS OF DELHI/ 
[...]
the aquatic environment 

 Population 

 Protein consumption 

 

 

 Fraction of nitrogen in protein 

 

 Factor for non-consumed 

protein added to wastewater 

 

 

 Factor for industrial and 

commercial co-discharge 

protein into the sewer system 

 

 Nitrogen removed with sludge 

 Calculate 

 

 Country-specific 

 Country-specific: 42.1 

kg/person-yr 

 

 Default:0.16 kg N/kg 

protein 

 

 Country-specific:1.4 for 

developed countries 

 

 

 Default: 1.25 

 

 

 Default: 0 kg N/yr 

 kg N/yr 

 

 No people 

 kg/person-yr 

 

 

 kg N/kg 

protein 

 

 

 Fraction 

 

 

 Fraction 

 

 

 kg N/yr 

 

Emission factor for N2O from 

discharges wastewater 

Default: 0.005 kg N2O-N/kg N kg N2O-N/kg N 

Source:  2006 IPCC Guidelines for National Greenhouse Gas inventories. 

 

Table 3.4: Factors used by IPCC to estimate N2O emissions from NDN process 

Factor Value Unit 

Population Country-specific No people 

Degree of utilization of modern 

centralized WWTP 

Location-specific Percent 

Fraction of industrial and commercial 

co-discharged protein 

Default: 1.25 Fraction 

Emission factor Default: 3.2 g N2O/person-

year 

g N2O/person-yr 

Source: 2006 IPCC Guidelines for National Greenhouse Gas inventories. 

 

Major of the N2O emissions at WWTP are emissions from treated wastewater discharged into 

receiving body, based on a factor of 0.005 Kg N2O-N/Kg nitrogen in the effluent. The IPCC 

states that direct emissions from NDN processes at WWTPs may be considered a minor source 

and that these emissions are typically much smaller than those from the effluent. However, 



direct emissions of N2O from wastewater processes are predominantly associated with advanced 

centralized wastewater treatment plants.  

 

The steps used in calculating N2O emissions from domestic wastewater are as follows: 

 

Step 1: N2O emissions from wastewater effluent 

 

𝐍𝟐𝐎 𝐄𝐦𝐢𝐬𝐬𝐢𝐨𝐧𝐬 = 𝐍 𝐄𝐟𝐟𝐥𝐮𝐞𝐧𝐭 × 𝐄𝐅 𝐄𝐟𝐟𝐥𝐮𝐞𝐧𝐭 ×
𝟒𝟒

𝟐𝟖
 ……………. (3.4) 

Where: 

 

N2O emissions = N2O emissions in inventory year, kg N2O/yr 

N effluent = nitrogen in the effluent discharged to aquatic environments, kg N/yr 

EFeffluent = emission factor for N2O emissions from discharged to wastewater, kg N2O 

/kgN. 

The factor 44/28 is the conversion of kg N2O-N into kg N2O. 

 

Step 2: Choice of emission factor: The default IPCC emission factor for N2O emissions from 

domestic wastewater nitrogen effluent is 0.005 (0.0005 - 0.25) kg N2O-N/kg N. This 

emission factor is based on specific assumptions regarding the occurrence of 

nitrification and denitrification in rivers and in estuaries. The first assumption is that all 

nitrogen is discharged with the effluent. The second assumption is that N2O production 

in rivers and estuaries is directly related to NDN and thus to the nitrogen that is 

discharged into the river. 

 

Step 3: Total nitrogen in the effluent: The data that are needed for estimating N2O emissions 

are nitrogen content in the wastewater effluent, country population and average annual 

per capita protein generation (kg/person/yr). Per capita protein generation consists of 

intake (consumption) which is available from the Food and Agriculture Organization 

(FAO, 2004), multiplied by factors to account for additional ‗non-consumed‘ protein 

and for industrial protein discharged into the sewer system. For developed countries 

using garbage disposals, the default for non-consumed protein discharged to 

wastewater pathways is 1.4, while for developing countries this fraction is 1.1. 

Wastewater from industrial or commercial sources that is discharged into the sewer 

may contain protein (e.g., from grocery stores and butchers). The default for this 

fraction is 1.25. The total nitrogen in the effluent is estimated as follows: 

 

𝐍𝐞𝐟𝐟𝐥𝐮𝐞𝐧𝐭 = 𝐏 × 𝐏𝐫𝐨𝐭𝐞𝐢𝐧 × 𝐅𝐧𝐩𝐫 × 𝐅𝐧𝐨𝐧 − 𝐜𝐨𝐧 × 𝐅𝐢𝐧𝐝 − 𝐜𝐨𝐦 − 𝐍𝐬𝐥𝐮𝐝𝐠𝐞….(3.5) 

 

Where: 

Neffluent = total annual amount of nitrogen in the wastewater effluent, kg N/yr 

P = human population 

Protein = annual per capita protein consumption, kg/person/yr 

Fnpr = fraction of nitrogen in protein, default = 0.16, kg N/kg protein 

Fnon-con = factor for non-consumed protein added to the wastewater 



Find-com= factor for industrial and commercial co-discharged protein into the 

sewer system 

Nsludge= nitrogen removed with sludge (default = zero), kg N/yr 

 

This is the methodology that is used in this study for quantifying GHG emissions from five 

WWTPs of Delhi/ NCR. 



CHAPTER– 4 

GREENHOUSE GAS INVENTORY OF WASTEWATER TREATMENT 

PLANTS 

 

 

We are quantifying GHG emissions from five WWTPs. These are as follows: 

 

1. Noida, Sector -54 

2. Sen Nursing Home 

3. Indrapuram 

4. Yamuna Vihar 

5. Delhi Gate 

Steps followed for preparing a GHG inventory are as follows: 

 

Step 1: Setting organizational boundaries:The organizational boundary for this study 

includes the WWTP and the grid from which the electricity is being imported. 

 

Step 2: Setting operational boundaries: This studyidentifies following emissions associated 

with operation and the treatment process at WWTP: 

 

 Scope 1: Direct GHG emissions – In scope 1 three gases i.e. CO2, CH4 and N2O are 

calculated for WWTP.CO2 emissions from WWTP are not considered in the 

IPCCGuidelinesbecause these are of biogenic origin and should not be included in 

national total emissions. Biogenic origin means short cycle or natural sources of 

atmospheric CO2 which cycles from plants to animals to humans as part of the natural 

carbon cycle and food chain do not contribute to global warming. Photosynthesis 

produced short-cycle CO2, removes an equal mass of CO2 from the atmosphere that 

returns during respiration or wastewater treatment. 

 

 Scope 2: Indirect GHG emissions:Scope 2 emissions are from import of electricity, 

steam or gas; and 

 

 Scope 3: Other Indirect GHG emissions:Scope 3 emissions have not been included 

because of insufficient data. 

 

Step 3: Tracking emissions over time:In this study GHG emissions are calculated for a period 

of one year from Jan. 2011 – Dec. 2011 (both months inclusive). 

 



Step 4: Identifying and calculating GHG emissions: We have followed IPCC Guidelines for 

National Greenhouse Gas Inventories, 2006 for calculating GHG emissions from WWTPs. 

  

4.1Greenhouse Gas Emission Inventory Of Wastewater Treatment Plant At Noida, 

Sec- 54 
 

4.1.1 Details about the plant 

 

The plant is situated in Uttar Pradesh, Noida Sector-54. The capacity of the plant is 33 MLD at 

present. It has started functioning in the year 2010-11. The plant was constructed by M/s HNB 

Engineers Pvt Ltd. The total cost of the plant is Rs 50 crores (approx). gets mixed wastewater 

from residential and industrial sectors.  

 

1. Principle of operation at the plant 

 

This 33 MLD sewage treatment plant is based on SBR technology. The operation of an SBR is 

based on a fill-and-draw principle, which consists of five steps 

 

i. Fill: During the fill phase, the basin receives influent wastewater. The influent 

brings food to the microbes in the activated sludge, creating an environment for 

biochemical reactions to take place. Mixing and aeration can be varied during the 

fill phase. 

 

ii. React: This phase allows for further reduction or "polishing" of wastewater 

parameters. During this phase, no wastewater enters the basin and the 

mechanical mixing and aeration units are on. Because there are no additional 

volume and organic loadings, the rate of organic removal increases 

dramatically.Most of the carbonaceous BOD removal occurs in the react phase. 

Further nitrification occurs by allowing the mixing and aeration to continue—the 

majority of denitrification takes place in the mixed-fill phase.  

 

iii. Settle: During this phase, activated sludge is allowed to settle under quiescent 

conditions, no flow enters the basin and no aeration and mixing takes place. The 

activated sludge tends to settle as a flocculent mass, forming a distinctive 

interface with the clear supernatant. The sludge mass is called the sludge blanket. 

This phase is a critical part of the cycle, because if the solids do not settle 

rapidly, some sludge can be drawn off during the subsequent decant phase and 

thereby degrade effluent quality. 

 

iv. Decant: During this phase, a decanter is used to remove the clear supernatant 

effluent. Once the settle phase is complete, a signal is sent to the decanter to 

initiate the opening of an effluent-discharge valve. There are floating and fixed-

arm decanters. Floating decanters maintain the inlet orifice slightly below the 



water surface to minimize the removal of solids in the effluent removed during 

the decant phase. Floating decanters offer the operator flexibility to vary fill and 

draw volumes.  

 

v. Idle: This step occurs between decant and the fill phases. The time varies, based 

on the influent low rate and the operating strategy. During this phase, a small 

amount of activated sludge at the bottom of the SBR basin is pumped out, the  

processis called wasting. 

 



 

 

 

Figure 4.1: Flow diagram of the plant 



 

 

 

2. Infrastructural details of the plant 

 

i. Raw sewage pump house: Sewage from rising main sewer line comes to the 

STP at the raw sewage sump. Then flow through manual coarse screen and 

mechanical coarse screen having 20mm clear opening. Screened sewage is 

pump to primary unit via pump house having capacity of 120 HP and 80 HP 

with 90 minutes cycle. In present STP, raw sewage pump of capacity 120 HP 

and 80 HP is used for 90 minutes and 4 times a day. At a time maximum two 

pumps are used having capacity of 120 HP and 80 HP. 

 

Figure 4.2: Manual and mechanical fine screens 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

ii. Primary unit: Primary unit comprises of manual fine screen and mechanical 

fine screen equipped with belt conveyor. Fine screened sewage flows through 

gravity and enter into grit chamber, where inorganic grit separated or removed 

from the effluent. 

 

Figure 4.3: Manual and Mechanical Fine Screens 

 

 

 

 

 

 

 

 

 



 

 

 

iii. C-Tech Basin: After removal of grit, sewage is entered into C-Tech basin via 

Cl sluice gates and enters into distribution chamber for the feed to SBR basin. 

 

 

Figure 4.4: C-Tech Basin 

 

 

 

C-Tech basin equipped with the following pumps: 

 

a) Return Activated Sludge (RAS): This pump is used for maintaining MLSS or 

organic growth for first cycle i.e. filling and aeration. 

 

b) Surplus activated sludge pump (SAS): This pump is used for moving the 

surplus sludge from the second cycle i.e. settling.  

 

c) Blower Pump: This pump is used for maintaining oxygen level or aeration. 

  

  



 

 

d) Chlorination: During visit it was found that chlorination basin was not 

operational and it was proposed for future. 

 

e) Sludge sump centrifuge platform and pump house: The surplus sludge from 

C-Tech basin is pumped or collected to sludge sump and with the help of 

centrifuge pump sludge is compacted. 

 

4.1.2 Calculation of GHG emissions from the plant 

 

The GHG emissions for the plant were estimated based on the design specifications of the 

plant and the anticipated energy used in the plant during operation.  

 

Scope 1: Direct GHG emissions 

 

a) CO2 produced through breakdown of organic matter during the aerobic phases of the 

SBR process. 

 

b) CH4 emissions from SBR are primary clarifiers and aeration basins in small 

quantities or if improperly managed. 

 

c) N2O emissions from the discharge of the effluent into the receiving environment. 

 

d) From the diesel generator used at the site. There is one DG set of 1250 KVA at the 

plant. 

 

Scope 2: Indirect GHG emissions 

 

Indirect GHG emissions resulting from the off-site generation of electric power 

consumed at WWTP.The expected power use on site was calculated based on the 

electricity consumption from the following components:  

 

i. Raw sewage pump and pump house 

 

ii. Primary units 

 Grit mechanism 

 Grit screw conveyor 

 

iii. C-Tech basins 

 Return activated sludge pumps (RAS) 

 Surplus activated sludge pumps (SAS) 

 

iv. Blower room for C-Tech 

 Blower for C-Tech 

 Service water pumps for after cooler 



 

 

 

v. Sludge sump, Centrifuge platform and pump house 

 Blower for sludge sump 

 Centrifuge feed pumps (roto pumps) 

 DWPE dosing pumps 

 DWPE agitators 

 

vi. Chlorination room and pump house 

 Booster pumps 

 Blower for caustic soda pump 

 Caustic solution pump 

 Service water pumps for DWPE 

 

The calculation for electricity consumption is represented as follows: 

 

 

 

 

 

I. Steps for calculating CH4 emissions are as follows: 

 

Step 1: Estimation of organically degradable material in domestic wastewater 

is shown in Table 4.1. 

Step 2: Estimation of methane emission factor for domestic wastewater is 

shown in Table 4.2. 

Step 3: Estimation of CH4 emissions from domestic wastewater is 

summarized in Table 4.3. 

 

II. Steps for calculating N2O emissions 

 

Step 1: Estimation of nitrogen in effluentis shown in Table 4.4. 

Step 2: Estimation of emission factor and emissions of indirect N2O emissions 

from wastewateris shown in Table 4.5. 

 

III. Emissions from DG set used at site are depicted in Table 4.6. 

 

IV. Indirect GHG emissions from the consumption of electricity at WWTP 

are summarized in Table 4.7. 

 

Calculations of CO2, CH4 and N2O emissions are shown below in the following tables:  

Carbon dioxide emissions   = Total electricity use (MWh/yr) X Emission Factor (t CO2/ MWh   

(metric tons/ year) 

 



 

 

Table 4.1: Estimation of organically degradable material in domestic wastewater 

Sector Waste 

Category  Domestic wastewater treatment and discharge 

Sheet 1 of 3 Estimation of organically degradable material in domestic wastewater 

STEP 1 

 A B C D 

City 

(region) 

Population 

(P) 

cap 

Degradable organic 

component 

(BOD)
19

 

(kg BOD/cap/yr)
a
 

Correction 

factor for 

industrial BOD 

discharged into 

sewers 

(I)
b
 

Organically degradable 

material in wastewater 

(TOW) 

kg BOD/yr) 

Uttar 

Pradesh 

(Noida) 

   D= A x B x C 

 610394 12.41 1.25 9468736.925 

a:g BOD/cap/day x .001x365 = kg BOD/cap/yr     

b: Correction factor for additional industrial BOD discharged into sewers, (for collected the 

defaultis 1.25, for uncollected the default is 1.00) 

 

Table 4.2: Estimation of methane emission factor for domestic wastewater 

Sector Waste 

Category Domestic wastewater treatment and discharge 

Sheet 1 of 2 Estimation of CH4 emission factor for domestic wastewater 

STEP 2 

  A B C 

Type of treatment 

or discharge 

Maximum methane 

producing capacity 

(Bo) 

(kg CH4/ kg BOD) 

Methane correction factor 

or each treatment system 

(MCFj) 

Emission factor 

(EFj) 

(kg CH4/kg 

BOD) 

Aerobic treatment   C=AXB 

 0.6
20

 0.05
21

 0.03 

                                                 
19

Estimated value of BOD5 for India is 34 g/person/day, 2006 IPCC Guidelines for National 

Greenhouse Gas      Inventories  

 
20

2006 IPCC Guidelines for National Greenhouse Gas Inventories  

 
21

2006 IPCC Guidelines for National Greenhouse Gas Inventories  

 



 

 

Table 4.3: Estimation of CH4 emissions from domestic wastewater 

Sector Waste 

Category Domestic wastewater treatment and discharge 

Sheet 3 of 3 Estimation of CH4 emissions from domestic wastewater 

STEP 3 

  A B C D E F G F H I 

Income 

group 

 

Type of 

treatment  

or discharge 

 

Fraction of 

Population 

income group 

(Ui)
22

 

fraction 

 

 

Degree of 

utilization 

(Tij)
23

 

fraction 

Emission 

factor 

(EFj) 

(kg CH4/ kg 

BOD) 

Organically 

degradable 

material in 

wastewater 

(TOW) 

(kg BOD/yr) 

Sludge 

removed 

(S) 

(kg 

BOD/yr) 

 

Methane 

recovered 

and flared 

(R) 

(kg 

CH4/yr) 

Net methane 

emissions 

(CH4) 

(kg CH4/yr) 

GWP for 

CH4 

 

Total 

CO2e 

kg 

CO2e/y

r 

Total 

CO2e 

t 

CO2e/

yr 

Aerobic 

treatment 
  Step 2 of 3 Step 1 of 3   

G=[(AxBxC) 

x (D-E)]-F 
25

24
 

  

Rural  0.71 0.1 0.03 9468736.92 0 0     

Urban high 

income 
 0.06 0.07      

   

Urban low 

income 
 0.23 0.03      

   

Total  0.333 0.066     6243.11 
 

156077

.75 

156.0

7 

                                                 
22

2006 IPCC Guidelines for National Greenhouse Gas Inventories  

 
23

2006 IPCC Guidelines for National Greenhouse Gas Inventories  

 
24

IPCC Fourth Assessment Report, 2007 



 

 

Table 4.4: Estimation of nitrogen in effluent 

Sector Waste 

Category Domestic wastewater treatment and discharge 

Sheet 

 

1 of 2 Estimation of nitrogen in effluent 

STEP 1 

A B C D E F G 

 

 

Populati

on 

 

 

 

(P) 

Per 

capita 

protein 

consump

tion 

 

(Protein) 

Fraction 

of 

nitrogen 

in protein 

 

(Fnpr) 

Fraction 

of non-

consum

ption 

protein 

 

(Fnon-con) 

Fraction 

of 

industrial 

and 

commerc

ial co-

discharge

d protein 

(Find-com) 

Nitrogen 

removed 

with 

sludge  

(default is 

zero) 

    (Nsludge) 

Total 

nitrogen in 

effluent 

 

 

    (Neffluent) 

Units 

 

 

(people) 
(kg/perso

n/yr) 

(kgN/ kg 

protein) 
(-) (-) Kg (kg N/year) 

      
G=(AXBXC

XDXE)-F 

610394 0.056
25

 0.16
26

 1.4
27

 1.25
28

 0 9570.97 

 

 

 

 

 

 

 

 

 

 

 

 

 

                                                 
25

Nutritional intake in India 2004-2005, National Sample Survey Organization, Ministry of Statistics 

&Programme Implementation,Government of India, NSS 61ST Round July 2004- June 2005. 

 
26

2006 IPCC Guidelines for National Greenhouse Gas Inventories  

 
27

2006 IPCC Guidelines for National Greenhouse Gas Inventories  

 
28

2006 IPCC Guidelines for National Greenhouse Gas Inventories 
 



 

 

Table 4.5: Estimation of emission factor and emissions of indirect N2O emissions from 

wastewater 

Sector Waste 

Category Domestic wastewater treatment and discharge 

Sheet 
2 of 2 Estimation of emission factor and emissions of indirect N2O emissions from 

wastewater 

STEP 2 

 A B C D E F G H 

 

Nitrogen 

in 

effluent 

Emission 

factor 

Conversion 

factor of kg 

N2O-N into 

Kg N2O 

Emissions 

from 

wastewater 

plants  

(default as 

zero) 

Total 

N2O 

emissio

ns 

GWP 

for 

N2O 

Total 

CO2e 

Total 

CO2e 

Units 
kg N/ 

year 

(kg N2O-

N/kg N) 
44/28 

kg N2O/ 

year 

kg N2O/ 

year 

298
29

 

 

kg 

CO2e/

yr 

tCO2e/

yr 

    
E= 

(AxBxC)-D 
    

 9571 0.0005
30

 1.57 0 7.52 298 
2240.9

8 
2.24 

 

 

Table 4.6: Emissions from DG set 

Total Diesel consumption (l/year) Emission factor (t CO2e/ l) 

of diesel 

Total CO2e (t CO2e/ year) 

18200 0.00255
31

 46.41 

 

 

 

 

 

 

                                                 

 

 
29

IPCC Fourth Assessment Report, 2007 

 
30

2006 IPCC Guidelines for National Greenhouse Gas Inventories  

 

31
 Emission factor of Diesel:  74.1 x 43  x 0.8 = 0.00255 t CO2e/ l diesel 

 



 

 

Table 4.7: Scope 2 emissions of the plant 

S.No Area Total MWh Used 

yearly 

Emissions Factor 

0.91
32

 t CO2e 

Total Scope 2 

Emissions CO2e 

1. Pump house 215.715 0.91 t CO2/ MWh 196 t CO2e 

2. Primary units 39.420 0.91 t CO2/ MWh 36 t CO2e 

3. C-Tech basins 3.394 0.91 t CO2/ MWh 3 t CO2e 

4. Blower room 2842.642 0.91 t CO2/ MWh 2587 t CO2e 

5. Sludge pump 45.260 0.91 t CO2/ MWh 41 t CO2e 

6. Chlorination room - - - 

 Total 3146 0.91 t CO2/ MwH 2863 t CO2e 

 

Power used for chlorination room is not included because it was not operational during visit. 

 

4.1.3 Total emissions of the plant are shown below in Table 4.8. 

 

Table 4.8: Total emissions from the plant 

Area GHG CO2e Emissions 

Scope 1 CH4 156  t CO2e 

N2O 2.2 t CO2e 

Scope 2 Electricity use 2863 t CO2e 

DG set 46.41 t CO2e 

Area Not Assessed 

Total         3067 t CO2e 

 

  

                                                 
32

Central Electricity Authority 



 

 

4.2 Greenhouse Gas Emission Inventory OfSen Nursing Home Waste Water 

Treatment Plant 
 

 

4.2.1 Details about the plant 

 

The Sewage Treatment Plant at Dr.Sen Nursing Home Nalla has the capacity of 10 MLD 

[2.2 MGD] of average flow. It is located on the north bank of the Dr.Sen Nursing Home 

Nalla, east of the Ring road.The plant was commissioned during 2003 and constructed by 

M/s Degramont Pvt Ltd. Total cost of the plant is 6.21 crore (approx).  

 

1. Principle of operation at the Plant 

 

This 10 MLD sewage treatment plant is based on High rate BiofiltersDensadeg 

technology. 

 

2. Infrastructural details of the plant 

 

i. Raw sewage sump 

Before flowing in to the raw sewage sump the Raw Sewage is passed through a 

Feeder channel and then two numbers of coarse screens (One working and one 

standby) equipped with 35mm opening for removing any floating material, 

which may cause damage to the downstream lifting pumps. These screens are 

cleaned manually. The raw sewage from the raw sewage sump is pumped up to 

the elevated structures to allow gravity flow in the further treatment process. Six 

nos. of horizontal centrifugal non-clog pumps are provided to pump the sewage 

to the Elevated structures.   

 

Figure 4.5: Coarse Screens 

  

 



 

 

Figure 4.6: Flow diagram of the process at Sen Nursing Home STP 

  

 

Nalla

Sludge 

Cake 

Inlet Channel 

Raw sewage 

sump & pump 

house 

Grease Removal 

chamber 

Grit chamber Flash mixer  

Alum Dosing 

D mdosing 

Coarse 

screens 
Medium 

& Fine screens 

Densadeg Reactor Bio Flitration 

(Biofor) 

Stage 1 

Bio Flitration 

(Biofor) 

Stage 2 

 

Treated effluent 

storage tank 
Reactor 

Final Effluent 

Sludge Pit 

 

Sludge 

Recirculation 

pump house 

 

Pressdeg 

(Dewatering) 

Filtrate 



 

 

ii. Grit and Grease Removing Unit 

Once the Raw Sewage is pumped to the Elevated Structures it undergoes medium 

screening by 20 mm screens and fine screening with 5 mm screens. Then it flows 

to the grit and grease removal unit. The Grit and Scum Removal unit is an 

aerated chamber.  The main objective is to eliminate larger types of solids such 

as grease, fiber, etc. Other than this it has additional advantages: 

 

Figure 4.7: Grit and Scum removing chamber 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

iii. Physico Chemical Treatment 

After  pretreatment  the  effluent  undergoes  a physico chemical  treatment to remove most  

of  the suspended  solids  in   the  influent  and  thus  reducing  the  BOD. The 

physicochemical comprises of flash mixing and flocculation followed by 

clarification. 

After the parshall flume the sewage flows into the flash mixer wherein 

commercial alum is dosed for the coagulation of the sewage. The flash mixer 

ensures a perfect mixing of the coagulating alum with the raw sewage.   

 

iv. Densadeg Clarifier    

The Densadegis a high performance clarifier developed by Degremont.  

 

 

 

 

 

 

 

 

 

 

 

 



 

 

Figure 4.8: Densadeg Clarifier 

 

 

 

 

 

 

 

 

 

 

 

 

 

It consists of three main technological modules: 

 

a) Reactor Module:The  reactor  Module for  flocculation, uses  two  successive  

zones  with  a  variable  flocculation Energy.  It is designed for both rapid 

flocculation and slow flocculation for floc growth with Sludge recycling. The 

resultant floc has a high level density which is enhanced by using a Polymer. 

 

b) The Pre-Settling: Thickening Module leads to homogeneity to the   settling 

and thickening of the Floc. Thickening is promoted by continuous scraping of 

the precipitated Sludge. Part of the sludge (i.e. 30 m
3
/hr.) is recirculated in the 

Reactor. 

 

c) Lamella Clarifier:The lamella clarifier ensures quality and stability. The 

residual floc is removed in this module with tube modules for fast settling 

producing the final quality of Primary Treated Sewage.  

 

v. Dewatering Unit  

The  excess  sludge  is  drawn  off  from  the  base  of  the  pre-settling  and thickening  tank  

and its  concentration  is  sufficient  for  it to  be  sent directly  to  the  dewatering  

unit  without having  to  undergo  any  additional  thickening  treatment. The  

excess  sludge is  stored  in  a 60 m
3
 RCC  tank, from  where  it  is  pumped  to  

themechanical dewatering  units.  

 

vi. Pressdeg 

The excess sludge produced in the plant is mechanically dewatered by presssdeg to reduce the 

handling volume of sludge. The pressdeg is designed to remove the water 

contained in the sludge by continuous filtration of sludge under pressure. It is 

necessary to remove a great part of the water contained in the sludge before 

applying the dewatering pressure. The preliminary drainage phase is essential as 

it makes it possible to quickly obtain thicker and much denser sludge, thus 



 

 

increasing the pressing capacity. The sludge should be evenly distributed over 

the entire width of the belt to optimize the production capacity of the unit and the 

dry solid content of the cake produced. This cake of sludge is collected and sent 

to existing digester unit. 

 

vii. Biological Filters / Biofors 

The final stage of treatment is biological filtration. This stage reduces the content of 

suspended solids and the BOD in the effluent to the required levels. The 

biological filtration is carried out in two identical filtration is carried out in two 

identical successive stages and each stage consist of a battery of four filters 

operating simultaneously.  

 

 

Figure 4.9: Biological Filters 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

viii. Alum Preparation Tank and Dosing   

Alum solution is dosed in the Flash Mixer at the inlet of densadeg. Two nos. 

alum solution preparation tanks are provided with agitators. Alum tanks are 

provided with overflow drain lines along with drain valves. Alum solution 

preparation is carried out in one tank at a time while alum dosing will be carried 

out using the other. Two nos. reciprocating metering pumps are provided to 

transfer alum solution to flash Mixer of densadeg. The pumps are designed to 

operate on one working, one standby basis.  

After the treatment, treated water is utilized for cooling towers at Pragati Power Corporation 

and finally to Yamuna river through open drain. 



 

 

 

4.2.2Calculation of GHG emissions from the Plant 

 

Scope 1: Direct GHG emissions 

 

a) CO2 produced through breakdown of organic matter during the aerobic 

phases of the process. 

b) CH4 emissions in small quantities, if aeration basins are improperly 

managed. 

c) N2O emissions from the discharge of the effluent into the receiving 

environment. 

 

Scope 2: Indirect GHG emissions 

 

Indirect GHG emissions resulting from the off-site generation of electric power 

consumed at WWTP. The expected power use on site was calculated based on the 

electricity consumption from the following components: 

 

 Sump house 

 Grit chamber 

 Alum dosing/ poly dosing 

 Primary clarifier 

 Biofilter blowers 

 

I. Steps for calculating CH4 emissions are as follows: 

 

Step 1: Population estimation is shown in Table 4.9. 

Step 2: Estimation of organically degradable material in domestic wastewater 

is calculated in Table 4.10. 

Step 3: Estimation of methane emission factor for domestic wastewater is 

depicted in Table 4.11. 

Step 4: Estimation of CH4 emissions from domestic wastewater are 

summarized in Table 4.12. 

 

II. Steps for calculating N2O emissions 

 

Step 1: Estimation of nitrogen in effluent is calculated in Table 4.13. 



 

 

Step 2: Estimation of emission factor and emissions of indirect N2O emissions 

from wastewater are summarized in Table 4.14. 

 

III. Indirect GHG emissions from the consumption of electricity at WWTP 

 

The calculation for electricity consumption is represented as follows: 

 

 

 

 

Calculations of CO2, CH4 and N2O emissions are shown below in the following tables:  

 

 

Table 4.9: Population estimation for the catchment area of the plant 

Population estimation  

Average flow = 11.51 MLD 

Total water supply = average flow x (80/100) [Assuming that 80% of wastewater supplied 

get converted to wastewater]. 

 

=
 11.50 𝑋 80

100
 

                      =    14.38 MLD 

Average water consumption/person/day = 135 l/person/day
33

 

 

Population =
14.38 X 1000000  l

135
l

person
/day

 

 

Population =     106518 

 

 

 

 

 

 

 

 

 

Table 4.10: Estimation of organically degradable material in domestic wastewater 

Sector Waste 

                                                 
33

CPHEEO manual on water supply and  treatment 

Carbon dioxide emissions   = Total electricity use (MWh/yr) X Emission Factor (t CO2/ 

MWh   (metric tons/ year) 

 



 

 

Category  Domestic wastewater treatment and discharge 

Sheet 
1 of 3 Estimation of organically degradable material in domestic 

wastewater 

STEP 1 

 A B C D 

City 

(region) 

Population 

(P) 

cap 

Degradable 

organic 

component 

(BOD)
34

 

(kg 

BOD/cap/yr)
a
 

Correction 

factor for 

industrial 

BOD 

discharged 

into sewers 

(I)
b
 

Organically degradable 

material in wastewater 

(TOW) 

kg BOD/yr) 

Delhi 

(East) 
   D= A x B x C 

 

 
106518 12.41 1.25 1652360.47 

a: g BOD/cap/day x 0 .001x365 = kg BOD/cap/yr 

b: Correction factor for additional industrial BOD discharged into sewers, (for collected 

thedefault is 1.25, for uncollected the default is 1.00) 

 

Table 4.11: Estimation of methane emission factor or domestic wastewater 

Sector Waste 

Category Domestic wastewater treatment and discharge  

Sheet 1 of 2 Estimation of CH4 emission factor for domestic wastewater 

STEP 2 

 A B 
 

C 

Type of treatment 

or discharge 

Maximum methane 

producing capacity 

(Bo) 

(kg CH4/ kgBOD) 

Methane correction factor 

or each treatment system 

(MCFj) 

Emission factor 

(EFj) 

(kg CH4/kg BOD) 

 

Aerobic treatment   C= A x B 

 0.6
35

 0.05
36

 0.03 

                                                 
34

 Estimated value of BOD5 for India is 34 g/person/day, 2006 IPCC Guidelines for National 

Greenhouse Gas Inventories. 

 
35

2006 IPCC Guidelines for National Greenhouse Gas Inventories. 

 
36

2006 IPCC Guidelines for National Greenhouse Gas Inventories. 



 

 

Table 4.12: Estimation of methane emissions from domestic wastewater 

 

                                                 
37

 2006 IPCC Guidelines for National Greenhouse Gas Inventory 

 
38

 2006 IPCC Guidelines for National Greenhouse Gas Inventory 

 
39

 2006 IPCC Guidelines for National Greenhouse Gas Inventory 

Sector Waste  

Category  Domestic wastewater treatment and discharge 

Sheet 3 of 3 Estimation of CH4 emissions from domestic wastewater  

STEP 3 

 A B C D E F G F H I 

Income 

group 

Type of 

treatment  

or discharge 

 

Fraction of 

Population 

income group 

(Ui)
37

 

fraction 

 

 

Degree of 

utilization 

(Tij)
38

 

fraction 

Emission 

factor 

(EFj) 

(kg CH4/ kg 

BOD) 

Organically 

degradable 

material in 

wastewater 

(TOW) 

(kg BOD/yr) 

Sludge 

removed 

(S) 

(kg 

BOD/yr) 

 

Methane 

recovered 

and flared 

( R) 

(kg 

CH4/yr) 

Net methane 

emissions 

(CH4) 

(kg CH4/yr) 

Global 

warming 

potential 

(GWP) for 

CH4 

 

Total CO2e 

kg CO2e/yr 

Total 

CO2e 

t CO2e/yr 

 
Aerobic 

treatment 
  Step 2 of 3 Step 1 of 3   

G=[(AxBxC) x 

(D-E)]-F 
25

39
 

  

Rural  0.71 0.1 0.03 1652360 0 0     

Urban 

high 

income 

 0.06 0.07      

   

Urban low 

income 
 0.23 0.03      

   

Total  0.333 0.066     1089.46  27236.67 27.23 



 

 

Table 4.13: Estimation of nitrogen in effluent 

Sector Waste 
[...]
a: g BOD/cap/day x .001x365 = kg BOD/cap/yr 

b:Correction factor for additional industrial BOD discharged into sewers, (for collected the 

default is 1.25, for uncollected the default is 1.00) 

 

Table 4.28: Estimation of CH4 emission factor for domestic wastewater 

Sector Waste 

Category  Domestic wastewater treatment and discharge 

Sheet 1 of 2 Estimation of CH4 emission factor for domestic wastewater 

STEP 2 

 A B C 

Type of treatment 

or discharge 

Maximum methane 

producing capacity 

(Bo) 

(kg CH4/ kgBOD) 

Methane correction 

factor or each 

treatment system 

(MCFj) 

Emission factor 

(EFj) 

(kg CH4/kg BOD) 

Aerobic treatment   C= A x B 

 0.8
65

 0.05
66

 0.04 

 

                                                 
64

 Estimated value of BOD5 for India is 34 g/person/day, 2006 IPCC Guidelines for National 

Greenhouse Gas Inventories. 

 
65

2006 IPCC Guidelines for National Greenhouse Gas Inventories. 

 
66

2006 IPCC Guidelines for National Greenhouse Gas Inventories. 



 

 

In this plant CH4 is not emitted into the atmosphere, but it is captured and collected in gas 

holder and recycled to digesters for mixing the digester contents with the help of 

compressors. After that CH4 is burnt in flare and released as CO2 into the atmosphere. 

 

The amount of CO2 released into the atmosphere is calculated below: 

 

From equation 4.1 methane emissions are: 

 

CH4 emissions = ∑ [ (Ui Tij EFj) (TOW – S) = R …….4.1 

CH4 emissions = 0 …………………………………..........4.2 

 

Therefore, equating eq 4.1 and 4.2 we get, 

 

∑ [ (Ui Tij EFj) (TOW – S) = R 

 
947.48 = R 

 

Total amount of methane recovered in inventory year, R = 948 Kg CH4/yr 

 

When methane is burn with oxygen, it produces carbon-dioxide and water molecules and it is 

represented by the following equation 4.3. 

 

CH4 + 2O2 CO2 + 2H2O ……………........4.3 

 

The equation shows that 1 molecule of methane produces 1 molecule of carbon-dioxide. 

 

Therefore, 948 kg of CH4/ yr produces =   
948 

16
moles of CH4/yr 

 

= 59.25 moles of CH4/ yr 

 

= 59.25 moles of CO2/yr 

 

= 59.25 x 44
67

 g of CO2/yr 

 

= 2607 kg of CO2/yr 

 

 = 2.607 t CO2e/yr 

 

 

 

 

 

 

                                                 
67

1 mole of CO2 = 44g 



 

 

Table 4.29: Estimation of N2O effluent in domestic wastewater 

Sector Waste 

Category Domestic wastewater treatment and discharge  

Sheet 1 of 2 Estimation of nitrogen in effluent 

STEP 1 

 A B C D E F G 

 

 

Populati

on 

 

 

 

(P) 

Per capita 

protein 

consumpti

on 

 

(Protein) 

Fraction of 

nitrogen in 

protein 

 

(Fnpr) 

Fraction 

of non-

consump

tion 

protein 

 

(Fnon-con) 

Fraction of 

industrial 

and 

commerci

al co-

discharged 

protein 

(Find-com) 

Nitrogen 

removed 

with 

sludge  

(default 

is zero) 

    

(Nsludge) 

Total 

nitrogen in 

effluent 

 

 

    (Neffluent) 

Units (people) 
(kg/person

/yr) 

(kgN/ kg 

protein) 
(-) (-) Kg (kg N/year) 

       
G=(AXBXC

XDXE)-F 

 385481 0.057
68

 0.16
69

 1.4
70

 1.25
71

 0 6152.27 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

                                                 
68

Nutritional intake in India 2004-2005, National Sample Survey Organization, Ministry of Statistics 

& Programme Implementation, Government of India, NSS 61ST Round July 2004- June 2005. 

 
69

2006 IPCC Guidelines for National Greenhouse Gas Inventories. 

 
70

2006 IPCC Guidelines for National Greenhouse Gas Inventories. 

 
71

2006 IPCC Guidelines for National Greenhouse Gas Inventories. 



 

 

Table 4.30: Estimation of emission factor and emissions of indirect N2O emissions from 

wastewater 

Sector Waste 

Category Domestic wastewater treatment and discharge  

Sheet 
2 of 2 Estimation of emission factor and emissions of indirect N2O emissions from 

wastewater 

STEP 2 

 A B C D E F G H 

 

Nitrogen 

in 

effluent 

Emission 

factor 

Convers

ion 

factor of 

Kg N2O-

N into 

Kg N2O 

Emissions 

from 

wastewater 

plants  

(default as 

zero) 

Total 

N2O 

emissions 

GWP 

for 

N2O 

Total 

CO2e 

Total 

CO2e 

Units 
kg N/ 

year 

(kg N2O-

N/kg N) 
44/28 kg N2O/ year 

kg N2O/ 

year 
- 

kg 

CO2e/

yr 

tCO2e/

yr 

 6152 0.005
72

 1.57 0 48.2932 298
73

 
14402.

34 
14.40 

 

Table 4.31: Scope 2 emissions of the plant 

Area Total MWh Used 

yearly 

Emissions Factor 

0.91
74

 t CO2e/ MWh 

Total Scope 2 

Emissions CO2e 

Sewage pumping 

station 

81 0.91 t CO2/ MWh 73 

Bar screens 16.06 0.91 t CO2/ MWh 14.6 

Coarse screens 12.76 0.91 t CO2/ MWh 11.61 

Fine screens 29.2 0.91 t CO2/ MWh 26.5 

Grit chamber 13.06 0.91CO2/ MWh 11.88 

Primary clarifier 6.53 0.91 t CO2/ MWh 5.94 

Aeration tanks 2091 0.91CO2/ MWh 1903 

Final clarifier 13.06 0.91 t CO2/ MWh 11.88 

Raw sludge pump 

house 

24.45 0.91 t CO2/ MWh 22.24 

Return sludge pump 

house 

912.5 0.91 t CO2/ MWh 830 

Compressor unit 65.33 0.91 t CO2/ MWh 59.45 

Filtrate pumps 5.44 0.91 t CO2/ MWh 4.95 

Total 3189 0.91 t CO2/ MWh 2974 t CO2e 

                                                 
72

2006 IPCC Guidelines for National Greenhouse Gas Inventories. 
73

IPCC Fourth Assessment Report, 2007 
74

Government of India,Ministry of Power, Central Electricity Authority. 



 

 

4.4.3   Total emissions sources of the plant are shown below in Table 4.32. 

 

Table 4.32: Total emissions sources of the plant 

Area Source CO2e Emissions 

Scope 1 CO2 2.6 t CO2e 

N2O 14.4 t CO2e 

Scope 2 Electricity use 2974 t CO2e 

Scope 3 Not Assessed 

Total                                                        2991 t CO2e 

 

 

 

 

 

 

 

  



 

 

4.5 Greenhouse Gas Emission Inventory Of Delhi Gate Sewage Treatment Plant 
 

 

4.5.1 Details about the plant 

 

The Sewage Treatment Plant at Delhi Gate has the capacity of 10 MLD of average flow. It is 

located near Delhi Gate nallah.The plant was commissioned during 2003 and constructed by 

M/s Degramont Pvt Ltd. Total cost of the plant is 6.21 crore (approx).  

 

1. Principle of operation 

 

This 10 MLD sewage treatment plant is based on High rate BiofiltersDensadegtechnology. 

 

2. Infrastructure details of the plant 

 

i. Raw sewage sump 

Before flowing in to the Raw Sewage Sump the raw sewage is passed through a Feeder channel 

and then two numbers of coarse screens (One working and one standby) 

equipped with 35mm opening for removing any floating material, which may 

cause damage to the downstream lifting pumps. These screens are cleaned 

manually. The Raw Sewage from the Raw Sewage Sump is pumped up to the 

elevated structures to allow gravity flow in the further treatment process. Six nos. 

of horizontal centrifugal non-clog pumps are provided to pump the sewage to the 

Elevated structures.   

 

ii. Grit and Grease Removing Unit 

Once the raw sewage is pumped to the elevated structures it undergoes medium screening by 20 

mm screens and fine screening with 5 mm screens. Then it flows to the grit and 

grease removal unit. The Grit and Scum Removal unit is an aerated chamber.  

The main objective is to eliminate larger types of solids such as grease, fiber, etc.  

 

iii. Physico Chemical Treatment 

After  Pretreatment  the  effluent  undergoes  a  Physico Chemical  treatment to remove most  of  

the suspended  solids  in   the  influent  and  thus  reducing  the  Biological  

oxygen  Demand.  The Physico Chemical comprises of flash mixing and 

flocculation followed by clarification. 

 

After the parshall flume the sewage flows into the flash mixer wherein commercial alum is 

dosed for the coagulation of the sewage. The flash mixer ensures a perfect 

mixing of the coagulating alum with the raw sewage.   

 

iv. Densadeg Clarifier    

The Densadegis a high performance clarifier developed by Degremont.  

 



 

 

It consists of three main technological modules: 

 

a) Reactor Module:The  reactor  Module for  flocculation, uses  two  

successive  zones  with  a  variable  flocculation Energy.  It is designed for 

both rapid flocculation and slow flocculation for floc growth with Sludge 

recycling. The resultant floc has a high level density which is enhanced by 

using a Polymer. 

 

b) The Pre – Settling: Thickening Module leads to homogeneity to the Settling 

and Thickening of the Floc. Thickening is promoted by continuous scraping 

of the precipitated Sludge. Part of the Sludge (i.e. 30 m
3
/hr.) is recirculated in 

the Reactor. 

 

c) Lamella Clarifier:The lamella clarifier ensures quality and stability. The 

residual floc is removed in this module with tube modules for fast settling 

producing the final quality of Primary Treated Sewage.  

 

ix. Dewatering Unit  

The  excess  sludge  is  drawn  off  from  the  base  of  the  pre-settling  and  thickening  tank  

and its  concentration  is  sufficient  for  it to  be  sent directly  to  the  dewatering  

unit  without having  to  undergo  any  additional  thickening  treatment. The  

excess  sludge is  stored  in  a 60 m
3
 RCC  tank, from  where  it  is  pumped  to  

the  mechanical dewatering  units.  

 

x. Pressdeg 

The excess sludge produced in the plant is mechanically dewatered by presssdeg to reduce the 

handling volume of sludge. The pressdeg is designed to remove the water 

contained in the sludge by continuous filtration of sludge under pressure. It is 

necessary to remove a great part of the water contained in the sludge before 

applying the dewatering pressure. The preliminary drainage phase is essential as 

it makes it possible to quickly obtain thicker and much denser sludge, thus 

increasing the pressing capacity. The sludge should be evenly distributed over 

the entire width of the belt to optimize the production capacity of the unit and 

the dry solid content of the cake produced. This cake of sludge is collected and 

sent to existing digester unit. 

 

xi. Biological Filters / Biofors 

The final stage of treatment is biological filtration. This stage reduces the content of 

suspended solids and the BOD in the effluent to the required levels. The 

biological filtration is carried out in two identical filtration is carried out in two 

identical successive stages and each stage consist of a battery of four filters 

operating simultaneously.  

 

xii. Alum Preparation Tank and Dosing   



 

 

Alum solution is dosed in the Flash Mixer at the inlet of densadeg. Two nos. alum solution 

preparation tanks are provided with agitators. Alum tanks are provided with 

overflow drain lines along with drain valves. Alum solution preparation is carried 

out in one tank at a time while alum dosing will be carried out using the other. 

Two nos. reciprocating metering pumps are provided to transfer alum solution to 

flash Mixer of densadeg. The pumps are designed to operate on one working, one 

standby basis.  

 

                    After the treatment, treated water is utilized for cooling towers at Pragati Power 

Corporation and finally to Yamuna river through open drain. 

 

4.5.2 Calculation of GHG emissions from the plant 

 

Scope 1: Direct GHG emissions 

 

a) CO2 produced through breakdown of organic matter during the aerobic phases 

of the process. 

 

b) CH4 emissions in small quantities, if aeration basins are improperly managed. 

 

c) N2O emissions from the discharge of the effluent into the receiving 

environment. 

 

Scope 2: Indirect GHG emissions 

 

Indirect GHG emissions resulting from the off-site generation of electric power consumed at 

WWTP. The expected power use on site was calculated based on the electricity 

consumption from the following components: 

 

 Sump house 

 Grit chamber 

 Alum dosing/ poly dosing 

 Primary clarifier 

 Biofilter blowers 

 

I. Steps for calculating CH4 emissions are as follows: 

 

Step 1: Population estimation is calculated in Table 4.33. 

Step 2: Estimation of organically degradable material in domestic wastewater 

is shown in Table 4.34. 



 

 

Step 3: Estimation of methane emission factor for domestic wastewater is 

depicted in table 4.35. 

Step 4: Estimation of CH4 emissions from domestic wastewater are 

summarized in Table 4.36. 

 

II. Steps for calculating N2O emissions 

 

Step 1: Estimation of nitrogen in effluent is calculated in Table 4.37. 

Step 2: Estimation of emission factor and emissions of indirect N2O emissions 

from wastewater are summarized in Table 4.38. 

 

III. Indirect GHG emissions from the consumption of electricity at WWTP 

are calculated in Table 4.39. 

 

Calculations of CO2, CH4 and N2O emissions are shown below in the following tables:  

 

Table 4.33: Population estimation for the catchment area of the plant 

Population estimation  

Average flow = 10.77 MLD 

Total water supply = average flow x (80/100) [Assuming that 80% of water supplied get 

converted to wastewater]. 

                               = 
10.77 𝑋 80

100
 

Average water consumption/person/day = 135 l/person/day
75

 

 

No. of persons = 
13.46 X 100000  l

135 l/person /day
 

 

No. of persons =     99703  

 

 

 

 

 

 

Table 4.34: Estimation of organically degradable material in domestic wastewater 

Sector Waste  

                                                 
75

 CPHEEO manual on water supply and  treatment 

 



 

 

Category  Domestic wastewater treatment and discharge  

Sheet 
1 of 3 Estimation of organically degradable material in domestic 

wastewater 

STEP 1 

 A B C D 

City (region) 

Population 

(P) 

cap 

Degradable 

organic 

component 

(BOD)
76

 

(kg BOD/cap/yr)
a
 

Correction factor 

for industrial 

BOD discharged 

into sewers 

(I)
b
 

Organically 

degradable 

material in 

wastewater 

(TOW) 

kg BOD/yr) 

Delhi (East)    D= A x B x C 

 99703 12.41 1.25 1546642.788 

a: g BOD/cap/day x .001x365 = kg BOD/cap/yr   

b:Correction factor for additional industrial BOD discharged into sewers, (for collected 

thedefault is 1.25, for uncollected the default is 1.00) 

 

Table 4.35: Estimation of CH4 emission factor for domestic wastewater 

Sector Waste 

Category  Domestic wastewater treatment and discharge 

Sheet 1 of 2 Estimation of CH4 emission factor for domestic wastewater 

STEP 2 

 A B C 

Type of 

treatment 

or discharge 

Maximum methane 

producing capacity 

(Bo) 

(kg CH4/ kgBOD) 

Methane 

correction 

factor or each 

treatment 

system 

(MCFj) 

Emission factor 

(EFj) 

(kg CH4/kg BOD) 

Aerobic 

treatment 
  C= A x B 

 0.6
77

 0.05
78

 0.03 

                                                 
76

 Estimated value of BOD5 for India is 34 g/person/day, 2006 IPCC Guidelines for National 

Greenhouse Gas Inventories  

 
77

IPCC 2006 Guidelines for National Greenhouse Gas Inventories. 

 
78

IPCC 2006 Guidelines for National Greenhouse Gas Inventories. 

 



 

 

Table 4.36: Estimation of CH4 emissions from domestic wastewater 

                                                 
79

IPCC 2006 Guidelines for National Greenhouse Gas Inventories. 

 
80

IPCC 2006 Guidelines for National Greenhouse Gas Inventories. 

 
81

 IPCC Fourth Assessment Report  (2007). 

Sector Waste 

Category  Domestic wastewater treatment and discharge 

Sheet 3 of 3 Estimation of CH4 emissions from domestic wastewater 

STEP 3 

  A B C D E F G F H I 

Income 

group 

Type of 

treatment  

or 

discharge 

 

Fraction of 

Population 

income 

group 

(Ui)
79

 

fraction 

 

 

Degree of 

utilization 

(Tij)
80

 

fraction 

Emission 

factor 

(EFj) 

(kg CH4/ 

kg BOD) 

Organically 

degradable 

material in 

wastewater 

(TOW) 

(kg BOD/yr) 

Sludge 

removed 

(S) 

(kg 

BOD/yr) 

 

Methane 

recovered 

and flared 

( R) 

(kg CH4/yr) 

Net methane 

emissions 

(CH4) 

(kg CH4/yr) 

GWP for 

CH4 

 

Total 

CO2e 

kg 

CO2e/yr 

Total CO2e 

t CO2e/yr 

 
Aerobic 

treatment 
  

Step 2 of 

3 
Step 1 of 3   

G=[(AxBxC) 
